general

assembly drawing




NO. NAME QUTY REMARK
1 TAEERA lifting arm  assembly 1
2 HERRA front chassis frame assembly 1
3 RERA hinge assembly W
4 EEREA rear chaossis frome assembly 1
5 FERAR LA seating assembly 1
6 LIRS dSY:S front transmission assembly 1
7 JEHah A rear transmission assembly 1
8 EY:? engine assembly 1
9 A% diesel oil system 1
10 TEREAS lifting hydraulic system 1
11 KRAL swerve system !
12 PHELAA drive hydraulic system 1
13 GER multiway valve and control 1
14 alnkekt thrattle pedal and control 1
15 %% brake system 1
16 BAGE electric systern 1
17 4 bucket 1
18 ERE cab assembly 1
19

20

21

22

725

724

75




assembly

arm

lifting

1




NO. PART NO. % NAME QUTY REMARK
f GB/T5783-2000 ZEM10x20 bolt M10x20 c
2 CB/T862.2-1987 SMEESUEBEI 0 washer 10 6
5 GB/796.1-2002 #H10 washer 10 13
4 WL50-010060 KEEHmE lift arm rear axis pin 2
5 WL50-010005 TR 1% lift arm rear gleeve 6
6 WL50-010003 i S0 adjust cushion 6
7 WL50-011000 TR lift arm  welding 1
8 JB,/T7940.1-1395 WA 10x] oin cup M10x1 10
9 WL50-016000 EREIE A rear rocker welding 1
10 WL50-010500 EAR LR rear rocker axis pin welding 1
11 WL50-010011 HIEE S8 lock plate W
12 GB/T7244-1987 W10 washer 10 4
13 GB/T5783-2000 EEM10x25 bolt M10x25 5
14 WL50-010002 TR Front Operating Arm Pin Shaft 1
15

16 WL50-010700 SRt rear rocker axis pin 1
17 WL50—-010004 FRRAE rear rocker gleeve 2
18 GB/170.3-2000 W< ALK EAM 0x20 bolt M10x20 1
19 WL50-010100 ERRETHME % rear rocker under axis pin welding 1
20 WL50-010400 KB A AR A lifting arm cylinder  front axis pin welding Z
21 WL50-010001 #AFHE jiont gleeve 12
22 WL50-013000 FHEIFE rear jont welding 1
23 WL50-010008 HIHE% 4 frant rocker axis pin 1
24 GB/T5783-2000 ZHEMBx25 bolt M8x25 2
25 GB/T96.1-2002 hE washer 8 4




ND,

PART  NU.

% %

NAME

QUTY

REMARK

26

CB/1862.2-1987

MBS R 2R

washer 8

27

WL50-014000

HEEEar

front rocker welding

28

WL50-010300

GE gt RS

front rocker axis II welding

29

WLS0-015000

HEAT R

front jiont  welding

30

GB/T5782—2000

EHMBx85

bolt M&x85

GB/T7889.1-2000

B4tE I8

nut M8

N N

32

WL50-010007

EZ Sk

hang mount axis pin

33

WL50-012100

HREA

hang mount welding

34

35

36

37

38

39

40

41

4e

43

44

45

46

47

48

49

o0




2—front chassis frame assembly




NO. PART NO. % # NAME QUTY REMARK
1 WL50-061001 HHPRR right frand mudquard 1
2 GB,/770.2-2000 W7~ AT E L B4AM8x 20 bolt M8x20 6
3 GB/T96.2—-2000 #A3 washer 8 26
4 GB,/T889.1-2000 B4R ES locknut M8 6
5 WL50-061100 R strengthen  plate welding 2
6 CB/T5783-2000 M 10x30 bolt M10x30 2
7 GB,/T6170-2000 EEM10 nut M10 2
8 0B,/1862.2-1987 S BB washer 10 2
9 WL50- 062001 EHRR left front mudgquard 1
10 WL50—-061002 KBRIR bracket plate 2
" GB,/T70.3-2000 WA AT EAM10x25 bolt M10x25 8
12 WL50-020800 B A right lamp mount 1
13 WS50-020054 A% ST-2018 fule tonk lock ST—2018 1
14 WL50-022000 HEREL W front chassis welding 1
15 WL50-020019 ES bridge cushion 2
16 GB/T5783-2000 BH4MBx25 bolt M8x25 14
17 GB,/T5783-2000(M8x20) E1)8x20 bolt M8x20 4
18 CB/T93-1987 #E3 spring washer 10 18
19 GB/T7244-1987 #H10 washer 10 4
20 WL50-010060 KE lift arm rear axis pin 2
21 WL50—-020005 -t tumn cylinder axls pin 1
22 WL50-020006 Bt lock shaft !
23 GB,/T91-2000 FO#3.2x20 pin 3.2x20 1
24 GB,/T5782-2000 #20x100 bolt M20x100 8
25 WL50-020009 i washer 20 8




NO. PART NO. % NAME QuUTY REMARK
26 GB/T6170-2000 820 nut  M20 8
27 GB,/7889.1-2000 BEM20 nut  M20 8
28 CB/T96.1-2002 #H10 washer 10 2
29 WL25-031007 L oil drain plug W
30 WS50-071603 ERE 11.6x16.5¢1.5 combination washer 14 1
31 WL35-026000 WA fule cover assembly 1
32 CB/T3452.1-1992 OB HEI22x3.55 0 ring 122x3.55 W
33 WL50—-020007 R press plate 1
34 GB/T5783-2000(M8x35) M\ Bx35 bolt M8x25 W
35 WL50—020100 A left lamp mount W
35 WL50-020008 I\ A horn plate W
37 WL25-031008 sk magnet W
38 GB/T5783-2000 BBM10x25 bolt M10x25

39

40

41

4p

43

44

45

46

47

48

49

50




S—hinge assembly




NO. PART NO. £ NAME QUTY REMARK
1 WL25-023002 B quard  lid 2
2 0B/T894.1-1986 #5850 ring 50 c
3 WL25-020007 0/ ing 6
4 GB/T893.1-1986 @75 ring 75 2
5 GE50-DO-2RS ESE bearing 2
6 WL25-023001 Bk hinge block !
7 JB,/T7940.1-1995 A1 Ox 1 ol cup M10x1 2
8 WL50-020027 RSkt limit black cushion 2
9 WL25-023003 Ll s adjust gasket 2
10 GB/T91-2000 F44x45 pin 4x45 W
11 GB/75783-2000 EM6x12 bolt MBx12 W
12 WL25-026003 CPAT line 1
13 WL25-026002 BitE spring ring W
14 WL25-026001 BEY spring pin W
15 WL50-020401 EATT tansport securing strip 1
16 GB/T70.1-2000 #51M8x50 bolt M8x50 4
17 WL25-020014 B limit block 2
18 CEG 50-F0-2RS FHHA arthrosis  bearing 1
19 WL35-020011 REMTE hinge shaft under cover 1
20 6B/T93-1987 #E10 spring washer 10 6
21 GB,/T5783-2000 BHM10x25 bolt M10x25 6
22 WL35-020012 BEHT 4% hinge shoft gleeve 1
23 GB,/T93-1987 80 spring washer 20 W
24 WL50-020010 e TS bolt W
25 G6B/T5783-2000 EH-M8x16 bolt M8x16 2

10




PART NO

% K

NAME

QUTY

REMARK

GB/T93-1987

#HR

spring washer &

GB/T97.2—-2002

#HR

washer 8

WL50-020023

B

turn shaft cushion

N | N | U

WLS0-026000

S qokiFoEes

turn cylinder front hinge shaft

11




4—rear chassis frame assembly

12



NG, PART NO. 4 NAME QuTY REMARK
1 WL50-060002 EEERE left rear mudguard 1
2 WL50-020200 FRBZ R air fifter mount  welding 1
3 0B /796.2-2002 #5810 washer 10 40
4 GB/193-1987 #EN10 spring washer 10 26
5 6B/T6170—2000 HI10 nut 10 10
6 GB/T5783-2002 EBM10x35 bolt M10x30 2
7 GB/T5782-2000 £#120x100 bolt M20x100 8
8 WL50-020019 iR cushion plate 2
9 WL50-020009 g washer 20 8
10 CB/193-1987 420 spring washer 20 8
11 GB/T6170-2000 #4120 nut M20 8
12 0B/T1889.1-2000 E58M20 nut M20 8
13 WL50-021000 FERBA rear chassis welding 1
14 WL35-020500 W AR vitta  support welding 1
15 WL35-020021 GOEA pipeline  plate 1
16 GB/T97.2-2002 R washer 8 14
17 GB,/T93-1987 HE3 spring washer 8 18
18 G6B/T70.1-2000 E4MBx60 bolt MMBx60 2
19 0B/197.2-2002 20 washer 20 2
20 GB/T6170-2000 #H)3 nut M8 4
21 GB/T196.2-2002 R washer 8 30
22 WL35-020007 b AEAR battery press plate 4
23 GB/T5783-2000(M8x25) H1MB8x25 bolt M8x25 6
24 WL35-071009 BETES HD 069151 high pressure filter W
25 WL50-060001 B R 1

left rear mudguard

13




NO. PART NO. % % NAME QUTY REMARK
26 GB/193-1987 BHp washer 6 22
27 0B/ T5783-2000 ##M6x20 bolt M6x20 W
28 WL50-020700 SR B B reor jont plate ossembly 1
29 GB/T5783-2000(M10x30) EAM10x30 bolt M10x30 2
30 WL35-020013 At lock bar !
31 6B,/196.2-2002 BHE) washer 2
32 GB,/16170-2000 EH12 mut M12 !
33 WL50-020017 ki lockshaft fixation plate 1
34 WL50-020600 EFERAE right shield welding !
35 GB,/T5783-2000 M 330 bolt M8x3D 4
36 0B/ 15782-2000 EHM10x40 balt M10x40 6
37 WL50-020100 W A hydraulic tank assembly L
18 6B/ T15783-2000 B#M12x30 bolt M12x30 4
39 GB,/T93-1987 el spring washer 12 4
40 6B/197.2-2002 $E2 washer 12 4
4 WL50-020014 ERTHR chassis under protect plate 1
42 WL50-020001 FRE rear weight !
43 WL35-020019 JE 448 rear hung plate 2
44 GB,/T5783-2000 B H#M20x50 bolt M20x50 2
45 G6B/197.2-2002 $EI6 washer 16 12
46 0B/T93-1987 16 spring washer 16 8
47 GB/15782-2000 £HM16x120 bolt M16x120 2
48 GB/T5782-2000 B4M16x160 bolt M16x160 2
49 GB,/1889.1-2000 B\16 nut M16 8
50 WL35-020010 BRI EAL shock absorber press plate 8

14




N, PART  NO. % 1 NAME QUTY REMARK
S1

52 GB,/T5783-2000 M1 0x30 bolt  M10x25 16
53 WL50-020500 RS shock absorber 4
54 WL50-020013 Wk A shock absorber plate 4
55 GB,/T5782-2000 EIM16x130 bolt  M16x130 4
56 WL50-020002 SRR load plate W
57 WL35-020026 Rt foB5 !
58 CB/T818-2000 $4IM 4x12 pin M4x12 2
59 WL25-026001 S L spring  pin 1
60 HJ25J-026002 e spring  ring 1
61

62 WL35-020015 El hung plate washer 2
63 WL50-020024 5 traction axis  pin W
64 WL25-026003 Mets line W
65 6B,/796.2-2002 #E6 washer 6 W
66

67 WL50-020300 L ni s battery box frame 1
68 WL35-020023 Ehd e bolt frame 2
69 WL35-020018 REdhK 2
70

71

72

73

74

75

15




o—seating assembly

16



NO. PART NO. £ NAME QUTY REMARK
1 WL50-051000 MBS cover assembly W
2 GB,/T889.1-2000 #4(8 nut M8 2
3 WS50—-050008 REH GIMB-2R-L trail lock assembly W
4 0B/T96.2-2002 #Eg washer 8 12
5 GB/T2673-1986 BAM8x40 bolt M8x40 2
6 WL35-050001 TR trun on plate 1
7 WL35-050200 WERAF shock absorber 2
8 GB,/T5287-2002 ER washer 8 2
9 CB/T93-1987 #Eg spring washer 8 6
10 GB,/T6170-2000 B3 nut M8 7
11 GB,/T6170-2000 #1810 nut M10 9
12 6B/T97.1-2002 #1810 washer 10 24
13 WL50-052000 B H4 A1k limit line assembly 2
14

15 JB/T7940.1-1995 WA M6 ol cup(M6) 2
16 WL35-050003 it axis pin 2
17 WL50-053000 BERRAF] hinge plate welding 1 2
18 WL50-050001 AR hinge plate ! 2
19

20 6B/196.2-2002 810 washer 10 10
21 GB/T93-1987 /10 spring washer 10 6
22 GB,/T889.1-2000 B 10 aut M10 9
23 CB/T794-1993 ##M10x40 bolt M10x40 2
24 6B/T91-2000 #1.6x20 pin 1.6x20 2
25 GB,/170.1-2000 BAM6x12 bolt M6x12 W

17




NO. PART NO. & NAME QuUTY REMARK
26

27 GB/770.1-2000 E4)6x20 bolt M6x20 3
28 0B/T97.1-2002 *Ip washer 6 6
29 WL35-020009 FHEEAT pump press pole 1
30 6B,/T70.1-2000 WS FEAM6x16 bolt M6x16 2
31 6B/T197.1-2002 #1H5 wosher 6 17
32 WL50-020015 . clamp 2
33 WL50-020016 FRFEAE A pump fixation 1
34 GB/T93-1987 #Ep spring washer 6 12
35 GB,/T6170-2000 28)I6 nut M6 2
36 0B,/T5783-2000 BAM8x25 bolt M8x30 3
37 WL50-023013 - ve long screw thread shaft 1
33 WL35-070400 WA cab cylinder 1
39 GB/T97.1-2002 #BE0 washer 20 5
40 GB,/T889.1-2000 YEEHI20 nut M20 !
41 WL35-023500 S insurance  welding 1
42 GB,/T882-2000 4 6x16 pin 6x16 1
43 WL50-023014 % line 1
44 06B/T91-2000 # 2x16 pin 2x16 1
45

46 WL35-023007 Ei5 spring 1
47 WL50- 023500 B R rear housing assembly 1
48 WL35-023004 Vgies St rear hinge axis pin 1
49 0B,/T91-2000 B4y 35 pin 4x35 °
50 WL35-023014 fel o short screw thread shaft 1

18




NO. PART NO. % NAME QUTY REMARK
51 WL50-072022 FHRBE hose I 1 96x1-500 90°x180°
52 WL50-072023 FHRBE | hose I 1 06x1-550 90°x180°
53 WL35- 071006 FHFC F1B-00 pump W

54 0B,/ T5783-2000 BH#M10x25 bolt M10x25 9

55 6B/T70.1-2000 KA HRAMEX16 bolt M6x16 8

56 WL50-023001 AFH protect plate 1

57 WL50-023100 FERRRIR A1 seat mount welding 1

53 0B/T5783-2000 BN 612 bolt M6x12 4

59 WL50-023300 HAREA &1 front hinge mount assembly 1

60 WL35-023005 R front  hinge axis pin 1

61 GB,/T70.1-2000 KA RAIMEx35 bolt M6x35 2

62 G6B/T889.1-2000 BB MG nut M6 4

63 WL50-023900 FHpEA hond mulch 1

64 WL50-023002 B SC2 seating 1

65 WL25-026002 BIHE spring 1

66 WL50-020021 B sponge press plate 1

67 WL50-050002 A limit  plate 1

683

69

70

71

72

73

74

75

19




6—front transmission assembly

<. 310
s 090 1

0
e
9 e

20




NO. PART NO. 4 NAME QUTY REMARK
1 WS50-031032 ey cathode nut 12
2 WL50- 030001 #H%12-16.5 tire 2
3 WL50-030003 24 wheel felloe 2
4 WL50- 030002 AIT% TR415 wheel bleeder screw 2
5 6B ,/T65-2000 B4M8x20 balt M8x20 12
6 WL50- 031101 Bx oil drain plug 2
7 JB98I—77 A NE 4 combination washer 18 /
8 WL50-0331108 fTEH planet mount 2
9 WL50-033107 1TREH planet gear 6
10 WL50-033106 i ring 12
11 WL50-033105 HAAET column roller 126
12 WL50-033104 WK f AR bearing incircle 6
13 CB/T894.1-1986 D4 ring 24 6
14 WL50-033103 473k cuprum washer z
15 CB/T3452,1-1992 OMEI60.2x2 4 O ring 160.2x2.4 2
16 WL50-033102 GINES centre axle 2
17 CB/T70.1-2000 BAM10x45 bolt M10x45 16
18 WL50-033111 Lok arientation  pin 16
19 WL50-033109 it gear circle 2
20 JL819349/JL819310 A& JL819349 /1819310 bearing JL819349/JL819310 4
21 WL50-033112 $hA bearing mount 2
22 WL50-033110 S wheel balt 12
23 7F 0734.309,421 W41 21.8x150x13 oil seal 121.8x150x13 2
24 0B/7893.1-1986 HE5 ring 25 2
25 WL50-033113 s spline sheath 2

21




NO. PART NO. % NAME QUTY REMARK
26 WL50—-033114 it transmission  shafter ya
27 WL50-033115 14 thimble 2
28 GB/T5782-2000 ZEM14x60 bolt M14x60 32
29 CB/T93-1987 HhE 4 spring washer14 32
30 WS50-073003 Wk connecter ]
3 (B3452.1-1992 OME183.8x3.1 O ring 183.8x3.1 2
32 oDl YxHE 60x70x6 Yx ring 60x70x6 1
33 oD Y& 70x30%6 Yx ring 70x80x6 1
34 WLS0—-033118 EE piston 1
35 GB/T4605-1984 w7k 889108 bearing 889108 1
36 WL50-033117 Ak jiont 1
37 WLS50-033116 HEE spring |
38 WL35-031601 BAE breathe mount 1
39 WL35-031603 T rubber washer ]
40 WL35-031604 E¥ spring W
41 WL35-051602 BRE breathe cover 1
42 GB/T297-1394 & 32015 bearing 32015 2
43 WL50-033303 SR crust 1
44 GB/T118-2000 #310x20 pin B10x20 5
45 WL50-033301 T4k under flat washer 1
46 WL50-033302 Eh i | axle shaft  gearing [ 1
47 WL50-033306 BT glabe washer 2
48 WL50-033304 TEED planet gear )
49 WL50-033305 2K short shaft ”
50 GB/T879—2000 # 6x55 pin 6x55 3

22




N, PART  NO. % & NAME QUTY REMARK
51 WL50-033307 FHERT axle shaft  gearing I *
52 WL50—033309 ek on flat washer *
53 WL50-033308 E#BHR difference gear W
54 GB70.1-2000 #4M10x30 bolt M10x30 10
55 WL50—033401 ERBEK diference casing W
56 WL25-031007 34 ol drain plug 1
57 WL25-031008 Wk magnet 1
58 WS50-020015 Bx oil drain plug 2
59 WL50-033402 trdbsh gear shaft 1
60 CB/T297-1994 A 32209 bearing 32209 1
61 WL50-033403 i adjust gasket il
62 CB/T297-1994 A 32208 bearing 32208 1
63 GB/T9877.1-1988 WE 60x85x8 oil seal 60x85x83 1
64 WL50—033502 HHE trunk 11 1
65 GB70.1-2000 BAM14x50 bolt M14x50 4
66 6B70.1-2000 BAIM14x35 bolt M14x35 2
67 WL50-033505 FEE jiont sleeve 1
68 GB,/T70.1-2000 BAM12x35 bolt M12x35 6
69 6B/T3452.1-1992 OHE33,8x3.1 0 ring 33.8x3.1 1
70 WL50-033504 iz press sleeve !
71 0B/T3452.1-1992 OBE20x3.1 0 ring 20x3.1 W
72 WL50—033503 S bolt W
73 WL35-7D000 BAHHE drum  brake 1
74 WL35-031501 ERES brake drum 1
75 GB/T819-2000 #4M5x20 bolt M5x20 1

23




ND. PART  NO. % NAME QUTY REMARK
76 WL50-033501 ok ah bolt 8
77 CB/T93-1987 #E10 spring washer 10 8
78 GB,/T6170-2000 #EM10 nut M10 8
79 WLS50-033119 sk adjust gasket #%
80 GB/T894.1-1986 HE6 ring 26 2
81 AS406001 EhEHE gasket i
82 WL50-033120 At adjust gasket e
83 WL50-033310 ks adjust gasket 1
84 WLS0-033311 Kt long shaft 1
85 WL50-033404 FES adjust gasket #%
86 WL50-033506 FES! adjust gasket #%
87

88

89

30

a1

90

93

94

95

96

97

98

99

100

24




J—rear transmission assembly

/.\

7~/ 86

{ g 5
Q g 5%

G
& ’(g} s
"(f" ,
s

47 r- R 3
S o
52

55, >

25




NO. PART NO. 4 % NAME QUTY REMARK
1 WS50-031032 bidig 3 cathode nut 12
2 WL50-030001 RE12-16.5 tire 2
3 WL50-030003 tE wheel felloe 2
4 WL50-030002 AIT% TR415 wheel bleeder screw 2
5 CB/T65-2000 F4MBx20 bolt M8x20 12
6 WL50-031101 B oil drain plug 2
7 JB3982-77 Y4LE 4 combination washer 18 7
8 WL50-0331108 1TE% planet mount 2
9 WL50-033107 TTEES planet gear 6
10 WL50—-033106 el ring 12
17 WL50—-033105 B AER T column roller 126
12 WL50—-033104 EAE bearing incircle 6
13 GB/T894.1-1986 HED4 ring 24 6
14 WL50-033103 itk cuprum washer 2
15 GB/T3452.1-1992 OAE160.2x2.4 O ring 160.2x2.4 2
16 WL50-033102 LN centre axle 2
17 6B/T70.1-2000 B4IM10x45 bolt M10x45 16
18 WL50—033111 ki orientation  pin 16
19 WL50—-033109 1 it gear circle 2
20 JL819349/J.819310 K JL819349 /819310 bearing JL819349/J.819310 4
21 WL50-033112 A bearing mount 2
22 WL50-033110 DRER wheel bolt 12
23 ZF 0734.309.421 WE121.8x150x1 3 oil seal 121.8x150x13 2
24 GB,/1893.1-1986 1S ring 25 ?
25 WL50-033113 s spline sheath 2

26




NO. PART NO. % NAME QUTY REMARK
26 WL50-033114 Fadh transmission  shafter 2
27 WL50-033115 £% thimble 7
28 GB /T5782-2000 BN 14x60 bolt M14x60 32
29 GB/193-1987 HE 4 spring  washer14 32
30 WS50-073003 dhiddE connecter |
31 GB3452.1-1992 OFE183.8x3.1 O ring 183.8x3.1 2
32 oDl Vx B 60x70x6 Yx ring 60x/0x6 1
33 oD VxR 70xR0x6 Yx ring /0x80x6 1
34 WL50-033118 EE piston 1
35 GB/T4605-1984 t7# 889108 bearing 889108 1
36 WL50-033117 A jiont 1
37 WL50-033116 HE% spring 1
38 WL35-031601 HEE breathe mount 1
39 WL35-031603 T f b rubber washer ]
40 WL35-031604 % spring 1
41 WL35-031602 #5E breathe cover 1
42 GB/T297-1994 ## 30015 bearing 32015 )
45 WL50-033303 SR crust 1
44 GB,/T119-2000 #B10x20 pin B10x20 5
45 WL50-033301 TF A under flat washer 1
46 WL50-033302 ER | axle shaft gearing [ ]
47 WL50-033306 o€ globe washer 2
48 WLS0-033304 TEE® planet gear 2
49 WL50-033305 K short shaft )
50 GB,/T879-2000 # 6455 oin 655 3

27




ND. PART  NO, % NAME QUTY REMARK
51 WL50-033307 H 4R axle shaft gearing II *
52 WL50-033309 EFBA on flat washer W
53 WL50-033308 EABHH difference gear W
54 6B70.1-2000 BAM10x30 bolt M10x30 10
55 WL50— 033401 2R B difference casing W
56 WL25-031007 BE oil drain plug 1
57 WL25-031008 #% magnet W
58 WS50-020015 BE oil drain plug 2
59 WL50-033402 4 gear shaft 1
60 CB/T297-1994 #A 32209 bearing 32209 1
61 WL50-033403 S adjust gasket %%
62 CB/T297-1994 A 32208 bearing 32208 !
63 GB,/T9877.1-1988 HH B0x85%8 oil sea 60x85x8 !
64 WL50-031009S LS| trunk 11 W
65 GB,/T119.1-2000 # ABx20 pin  A8x20 2
66 GB/T70.1-2000 BAIM 1 4x 35 bolt M14x35 6
67 GB,/T5783-2000 BHAM1 2x40 bolt M12x40 1
68 0B/T93-1987 L1 spring washer 12 5
69 WL50-031007S b oress washer W
70 WL50-031005 At big gear W
71 WL50-031003 Wk bolt 12
72 WL50-031006 N small gear W
73 WL50-031002 i press sleeve W
74 WL50-031001 IS bolt W
75 WL50-031008S fk ] trunk 1 1

28




ND, PART NI, % NAME QUTY REMARK
76 GB,/T70.1-2000 EEM1 0x55 bolt M10x55 10
77 GB/T70.1-2000 HEM1 2x40 bolt M12x40 4
78 GB/13452.1-92 OBE125%3.1 O ring 125x3.1 1
79 CB,/T9877.1-88 3 100x120x12 oil seal 100x120x12 1
80 WL50-031004 i cover 1
81 WL50-032000 Eandh transmission 1
82 CB/T93-1987 #E8 sping washer 8 12
83 GB /T6170-2000 #1)(8 nut M8 12
84 WL50-033119 AL adjust gasket 7
85 GB/T894.1-1986 HE6 ring 26 2
86 AS406001 A0 gasket 2
87 WL50-033120 by S adjust gasket e
88 WL50-033310 s adjust gasket 1
89 WL50—-033311 K long shaft 1
90 WL50-035404 ol sy adjust gasket s
91 WL50-033506 A adjust gasket %%
92 0B /T3452.1-1992 OME42.8x3.1 O ring 42.8x3.1 1
93 0B/T3452.1-1992 OAE20x3.1 O ring 20x3.1 1
94

95

96

97

98

99

100

29




8—engine assembly

30



ND. PART NO. % H NAME QuUTY REMARK
1 0B,/T70.1-2000 BAM10x25 bolt M10x25 ¢
2 GB/T93-1987 #B0 spring washer 10 16
3 SNP2NN /OT9RNOBSAPTEBESNNNN/NNNN | 3 K gear pump W
4 0B,/T3452.1-1992 QA EHEOB2. 5x2.65 0 ring 082.5x2.65 1
5 42RZADG2A150U2B2E1A3838B11AAANNN HEXR pump W
6 6B/ T5783—2000 EAM12%35 bolt M12x35 z
7 CB/T93-1987 12 spring washer 12 ¢
8 GB,/T97.1-2002 P, washer 12 4
9 WL50—040028 2% cover W
10 6B /T5783—2000 EAM10%30 bolt M10x30 z
11 6B/T97.1-2002 #E0 washer 10 I
12 0B /T5783—2000 EAM12x40 bolt M12x25 2
13 GB,/T5783-2000 EAM10x50 bolt  M10x50 S
14 GB,/T6170-2000 B0 Aut M10 17
15 6B,/T5782-2000 B 12x65 bolt M12x65 4
16 GB/T93-1987 H8) spring washer 12 4
17 GB,/T96.2-2002 $ED washer 12 4
8 WL50-040400 EHERE S right front bracket W
19 6B,/ T5783-2000 ZA8x25 bolt M8x25 18
20 WL50-040100 RAHBR % engine shock absorber 4
)1 6B,/T96.2-2002 HER washer 8 8
22 GB,/T6185.1-2000 LT nut M8 8
23 GB/T5783-2000 BAM12x35 bolt M12x30 8
24 WL50-040300 EH LR left front bracket *
25 6B,/T70.1-2000 B4M10%30 bolt M10x30 W

31




ND. PART NI & NAME QUTY REMARK
26 WL50-040027 5.2 spline figure 1
27 WL50—-040025 ERAE L jiont plate figure 1
28 WS50-040039P Thdh B 4t joint shaft bolt 8
29 6B/793-1987 #Eg spring  washer 8 18
30 0B/T97.2-2002 #E washer 8 18
31 WL50-040200 KL 4C4D-22 engine W
32 GB/75783-2000 BHM14x30x1.5 bolt M14x30x1.5 8
33 WL50-0400011 i FHE rear right bracket W
34 WL50-0400012 JEE X rear left bracket 1
35 WL50-042200 #AERH exhaust  welding W
36 WL50- 042001 e seal washer W
37 WL50-042300 KoER ripple tube welding 1
38 WL50-042100 W B muffler  welding 1
39 0B/T5783-2000 B#M10x40 bolt M10x40 2
40 0B,/196.2-2002 #8110 washer 10 14
41 JB/ZQ4440-86 #4037~ 058 clamp B37~958 4
42 WL50-040010 g return water pipe 1
43 WL50-040009 Lk enter water pipe W
44 0B/T5781-2000 BAM6x20 bolt M6x20 6
45 WL50-041200 FRELGH guide wind cover welding 1
46 GB/T93-1987 #Ep spring washer 6 6
47 0B/T96.2-2002 #Ep washer 6 12
48 0B/T6170-2000 B\ 6 nut M6 6
49 G6B/T5783-2000 B#10x20 bolt M10x20 2
50 WL50-041001 EEH joint plate 2

32




NI, PART NI % NAME QUTY REMARK
51 WL35-041400 SIS side shock absorber c
52 CB/T70.3-2000 WA AT EAMI0x16 bolt M10x16 2
53 WL35-041300 THESA under shock absorber 2
54 JB/7Q4440-86 o4 4~ 964 clamp 644~@54 W
55 WL50-040006 ERELAE air cleaner tube 1
56 JB/704440-86 4060~ 080 clamp $60~930 2
57 WS50-040038 BERE K1330A air cleaner element 1
58 WL50-040008 ZiRE air cleaner W
59 WL50-040007 TR J5c 2 suck wind rubber washer 1
60

61 WL50-041100 BB radiator assembly 1
62 WL50—-JDX T4 bonding  wire 1
63 WS50-040001 HAGE overflow  kettle 1
64 WL50—040024 WA 98 L=300 overflow  hose @8 L=300 1
65 GB,/170.1-2000 #41M10x100 bolt M1Dx100 4
66 WL50—-040023 REH HTS 3x700 Nylon Cable Tie 2
67 0B/T93-1987 #8114 spring washer 14 8
68 GB/T97.1-2002 B4 washer 14 8
69 GB/T70.1-2000 E4M6x16 bolt MBx16 4
70 WL50-040030 KR e engine fan seat W
71 WL50-040029 KNI EATE engine fan W
/72

/3

74

79

33




9—diesel oll system

34



NO. PART NO. 5 # NAME QUTY REMARK
1 WL50-040019 WLERES 201074 fule gauge tank unit 1

2 GB,/T818-2000 #41M5%20 bolt  M5x20 6

3 JB/ZQ4440-86 #%010~016 clamp #10~016 13

4 WL50- 040022 WA BB hose W k€98 1=2800
5 WL50—-040005 HARES RO2V22 oll—and—moisyure trap 1 AN

6 GB,/T70.1-2000 E4MBx45 bolt MBx45 1

7 0B/T97.1-2002 HER washer 8 1

8 WL50-040004 WA R R hose W B#e =300
9 CB/T5783-2000 E18x16 bolt MBx16 W

10 GB/T93-1987 #HB spring washer B W

E WL50-040002 BRI E 2700 diesel fifter W Raaw

12 WL50-040016 e hose W %08 =400
13 CB/T5783-2000 £EM6x10 bolt M6x10 2

14 CB/T93-1987 #E8p spring washer 6 2

15 CB,/T97.1-2002 #Hp washer 6 2

16 WLS0-040017 Wt 8A16—074 diesel injection pump 1

17 WL50-040015 LB AW hose W k%08 L=320
18 GB/T5783-2000 EEM10x30 bolt M10x30 2

19 6B/T95-2002 #0 washer 10 4

20 WL50-040003 - extract diesel fifter 1 RoALEH

21 GB/T93-1987 #7810 spring washer 2

22 GB/T6170-2000 EEM10 nut M10 2

23 6B,/7889.1-2000 FEM10 nut M10 W

24 WL50-040018 Wi E i hose W f#e8 1=2800
25 WL50-040001 KB hose W f#o =700

35




NO.

PART  NO

%

NAME

QUTY

REMARK

26

WL30—-040014

B it F

return change radius

tube

27

WL50-040021

W sk

fule

tube

connecter

28

WL50-040020

W4

hose

€98 L=100

29

30

31

32

33

54

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

o0

36




10—=lifting hydraulic system

37



NO. PART N 4 NAME QUTY REMARK

1 WS50-071605 LA 18.5X23.9X1.5 F—Ring 18.5X23.9X1.5 16 WD—MO08

2 WS50-071068 AL screw  coupling 6 CE12LR1/2EDOMDASC
3 WL50-072037 Lk - AP 2 DI hose 2 p10x11-1370 K&
4 WL50-072038 BRI | KB i R AT hose 1 p10x[1-1400 W&
5 WL50-072017 SERE - bk E hose 1 ®10x11-1600 HE
b WL50-072035 SERET - HERP I OlE hose 1 910x1-1380 MH
/ WL50-072034 & BIR T— KB AT RICE hose 1 p10x[1-1450 WM&
8 WL50—-072018 SHRET- At ALRE hose 1 p10x11-1600 XE
9 WL50-072010 K b TATRIE hose 2 910x[1-780 90°x#
10 WL50-070023 SMUZ A6 1 T connecter 1

11 WL50-072012 KRB AR E hose 2 ®10xI1—1450 90°x 8
12 WL50—070024 W= A2 T connecter 1

13 WL35-070500 SR locking  cylinder 1

14 WL25-070009 R EXK screw couping 3 S6C—18LN

15 WL50-072011 WS E hose 2 910x11-1100 RE
16 WL35-014002 R locking axis pin 2

17 GB/T93-1987 #8114 spring washer 14 2

18 0B/T5780-2000 FEM14x110 bolt M14x110 2

19 WL25-070020 £H13 nut 18 5

20 WL35—014001 [EE3 cannula 2

21 0B/193-1987 s washer6 3

22 CB/T97.1-2000 #85 washer6 3

23 WL50-072016 BEWC2 - AkEhE hose 1 910xI1-3250 90°x &
24 WL50-072013 HHIEC 3 MR hose 1 910x[1-3050 H&
25 WL35-070600 ARk tube 3

38




ND. PART  NO. % # NAME QUTY REMARK
26 WL35-071007 HWHER 7214116 AI0B010 electric valve 1

27 WL50-072033 b B AT hose I 910xI1—-750 90°x &
28 WL50-072032 i E iy hose 1 910x11—1250 90°x &
29 WS50-071607 FAEI5.7X20.9X1.5 F-Ring 15.7X20.9X1.5

30 GB/T70.1-2000 FAMBx25 bolt 3

31 WS50-072032 R A AR Joint 8 WEET2LM18X1.50MDA3C
32 WL50—-070100 KB arm  cylinder 2

33 WL25-070036 S stopper 4

34 CB/T70.1-2000 BAIMBx40 bolt M6x40

35 0B,/T5783-2000 B#MB8x50 bolt M8x50 2

36 WS50-195003 Bk tube clamp 2

37 WL25-070033 FASTER Haf 3k tk quick connecter 4

38 GB/T70.1-2000 BAM6x60 bolt M6x60 8

39 WL25-070014 #X38 tube clamp 38 8

40 GB/T96.1-2000 “@ER washer 6 10

41 GB/T93-1987 #Ep spring washer 6 10

42 GB/T6170-2000 £6 nut 6 10

43 WL50—072014 AW MR hose 2 910xl1—1720 90°x ¥
44 WL35-070021 AR T connecter 2

45 WSH0-072024 Rk LI globe valve connecter 2 GET2LM18X1,5EDOMDASC
46 GB/T3452.1-1992 OfE 15 3x2.4 combination washer 18 8 WD-M18

47 WL50—-020900 BRATA M indicaion bar assembly f

48 WL35-071012 HIRQJH-10NL globe valve 1

49 GB/T93—1987 #E10 spring washer 10 W

50 GB/T6170-2000 BEMI0 nut M10 2

39




NO.

PART  NO

%

NAME

QUTY

REMARK

WLS0-070300

-t i

tip  over cylinder

Y

WL50-072015

P

hose

pl0x11-1750 RH

53

GB,/T6170-2000

B4

nut M14

54

GB/T796.2-2000

14

washer

M~ NN

55

56

o7

58

59

60

61

62

63

64

65

66

67/

68

69

70

72

73

74

75

40




11—steering hydraulic system

41



NO. PART  NO. % # NAME QUTY REMARK
W 6B /T6173-2000 ~REEEM16 mut M16 1
2 0B /T97.1-2002 #R16 washer 16 1
3 WL35-081200 Jrmd steering  wheel 1
4 0B/T5283-85 HHBAST2. 2x6 bolt ST2.2x6 4
5 WL50-081001 S electric  plate 1
6 WL50—081011 Wbk insulator 1
7 WL50-081200 o s turning  tube  welding W
8 0B ,/T8182-2000 TFRELBAMEX16 bolt M6x16 12
9 WL50-081010 ERE® connecter bolt 2
10 CB/T893.1-1986 ALA# M HE3S ring 35 2
1 WL50-081301 EHEATL connecter pole W
12 0B /T276-94 RHHA6202 bearing 6202 2
13 WL50—-081002 i block plate 1
14 WL50-081100 TEEERS fixation  welding 1
15 6B,/170.1-2000 B4M10x30 bolt M10x30 8
16 GB/T95-2002 #E10 washer 10 12
17 WL50-080010 kAR dash board 1
18 GB/193-1987 #H10 spring washer 10 4
19 CB,/T6170—-2000 EE10 nut M10 4
20 WL50-081009 285 nut M5 !
21 WL50-081003 Biens screw  spring 1
22 WL50-081400 Flet handle 1
23 WL50—-081004 EEL connecter 1
24 0B/T3452.1-1992 OAH3E8.75x1.80 0 ring 8.75x1.80 1
25 WL50-081005 BE axle  tube W

42




NO. PART NI £ % NAME QUTY REMARK
6 WL50-081007 jig 3 press spring 1

27 WL50-081008 sk block 1

28 GB/T97-2000 #E1) washer 12 3

29 WL50-081006 N adjust shafter 1

30 0B/T91-2000 FO4H4xT75 pin 4x75 1

A WL35—071001 & 11006223 redirector 1

32 WS50-071605 FAE 18.5X23.9X1.5 E-Ring 18.5X23.9X1.5 6 WD—Mos

33 WL25-070022 63 /8B EX G3/8 hollow connecter 2

34 WL25-070007 BRERG3 /8 hollow bolt G3/8 2

h) WL25-070034 03 /BEZCER G3/8 hollow bolt 1

36 WL25-070008 i BB kA redirector return  connecter 1

37 WL25-070006 01 /2 Z N h 61/2 hollow bolt 1

38 WS50-071610 EAE 23.9X29.2X1.5 E-ring 23.9X29.2X1.5 2 WD—B12

39 WL25-070900 s ka1 redirector connecter assembly 1

40 WS50—071088 BT 5 TSt 4k multiway valve  auxiliary connecter 2 GET5LR1/2EDOMDASC(1CB~22-08WD)
41 WS50-072032 A E ALk 8 joint 1 WEET2LM18X1.50MDA3C
42 WL50-072029 $e i AT AR hose 1 910x1-950 K&
43 WL35-070024 i =Rk T connecter 1

44 WL50-070200 b truning cylinder 1

45 GB,/T5783—2000 ZHMBx16 bolt M8x16 2

46 GB/193-1987 $ES spring washer 8 2

47 CB/T97.2-2002 #Eg washer 8 2

48 CB/T894.1-1986 WmREEEE 15 ring 35 2

49 WL50-025000 R e turning cylinder rear shafter 1

50 WL50-020025 Emhi f turning cylinder rear shafter washer 2

43




ND. PART NO. % I NAME QUTY REMARK
51 GB/T97.1-2000 #Ep washer 10 2

52 WL50-070005 HHK 111.20.136.00 gear pump 1

53 GB/T3452.1-1992 OR4B19.18x2.46 0 ring 19.2x2.4 1

54 WSH50-072038 2 B4 B HE L A Sk screw  coupling 1 GE15L7 /BUNFOMDAZC
o5 WL50—-070500 BY ML RR a1t multiway valve enter connecter weld 1

56 WL50-072039 B IR hose 1 pox1—1100 ME

57 WS50-072123 S YR gL filter retrun connecter 2 GE15LR3/4EDOMDASC
58 Ws50-071610 CAE 23.9%29.2X1.5 combination washer 27 2 WD—-B12

59 WL35-071009 B EdE% HD 069151 filter element 1

60 WL25-070044 WL nut 3 BC-14

51 WL25-070043 T4 connecter /

62 WS50-071546 MEFEEBETA load cell connecter 2 1C21.10.76

63 WL50-080014 B R redirector crust 1

64 WL50-081304 HEL Rk spline shaft 1

65 WL50-072024 EE T B hose 1 6x11-1200 90°xE
66 WL50-081303 T ¥ NBKB-32 gimbal 1

67 WL50-072030 R AR hose 1 910x11-700 A&

66 WL50—-081302 Wb pin 2

69 WL50-072028 HRR b hose 1 @13x11-900 90 °x90° x45°
70 WL50-072019 HH BT hose 1 $13x1-700 90°x¥

71 WL50-072003 B RicE hose 1 #6x1-800 K&

72 WL50-072036 (2 k) hose 1 ¢13x-1100 90°x&
73 WL50-080202 FRFINE right instrument crust 1

74 WL50-080201 ERFAR left instrument crust 1

75 WL50-081302 EmAT steering column with 1

44




NO.

PART  NO.

%

NAME

QUTY

REMARK

76

WL50-081305

REAT

connecting pole

77

CB/T882-2000

e 5%25

/8

GB/T97.1-2000

#E5

washer 10

/9

GB,/T91-2000

L% 2X10

pin 2x10

80

82

85

84

85

86

87

88

89

90

92

93

94

95

96

9/

98

99

45




172—drive hydraulic system

46



NO. PART  NO. % # NAME QUTY REMARK
1 WL35-071020 R IEEES V3.0723-08 hydraulic filter element 1

2 GB/T70.1-2000 BAM10x30 bolt M10x30 2

3 GB/T93-1987(10) #E10 spring washer 10 9

4 WL35-071011 RE Wit E [ 084—288 filter !

5 WL35-071010 HEEPAB0. 45x3B4 hydraulic air filter 1

6 WS50-071611 FAE29.7x35.7x1.5 E-Ring 29.7x35.7x1.5 1

7 WL35-070025 It At k1 tank connecter 1

8 WS50—071612 CARE 38.8X45.8X2.0 E-Ring 38.8X45.8X2.0 1 WD-B20

9 WL50-070800 S SR motor return connecter 1

10 WL25-070053 BETAWDK4A5A temperture switch 1

" WL50-071400 X ACIEREl return hose 1 #6x [ 1300 90'xE
12 WL25-040015 HUE IS WU—100x40 hydraulic tank filter 1

13 GB/T3452.1-1992 OHEHER0x3.55 0 ring 80x3.55 1

14 WL25-028000 M iE 2 & ot hydraulic tank flange assembly 1

15 CB/T3452.1-1992 O&® 26,5X3.0 O ring 26.5x3.0 1

16 WL35-070032 AT gear pump suck connecter 1 1CH-30

17 WL50-072005 WRR R IE suck hose 1 $19x1-800 90'xE
13 WS65-072008 % W R ik return connecter 1 GE22L7 /8UNFOMA3C
19 0B/T3452.1-1932 O 19.18x2.46 0 ring 19.8x2.46 1

20 CB/T70.1-2000 BAIM10x35 bolt M10x35 8

21 WL35-070027 HIiE2k bisect flange clamp 4

22 WL50-071120 HER- BRI hose 1 !

23 WL50-071160 HER- DK E2 hose 2 1

24 WS50-071607 FAE 15 7X20.9X1.5 E-Ring 15.7X20.9X1.5 2 WD—-M18

25 WL50—-070003 Dk Lk motor leak connecter 2 GE15LM18X1 5EDOMDASC

47




b

)

N[, PART  NO A NAME QUTY REMARK

26 WL50-072002 Dk Wi hose 1 $13x 11300 90xH
27 WL50-070001 Bk 83014460 motor !

28 GB3452.1-92 OF W 25x3.55 0-Ring 25x3.55 2

29 WS50-071610 AR 239%X29.2X1.5 F-Ring 23,9X29.2X1.5 4 WD-B12

30 WS50-072128 TREE K] filker connecter I 1 GE22LR3/4EDOMDASC
3 Ws65-072039 P ki connecter 1 GE18LR3/4EDA3C

32 WL25-070600 B SR B screw  coupling 1

33 WL50-070026 % B ek multiway valve retrun connecter weld 4 209-26

34 WS50-071602 EAEG 8X14.4X1.5 F-Ring 9.8x14.4x1.5 2 WD—M12

35 WL50-070020 el 3 & X A return connecter 1

36 WL50-072006 Bt i hose 1 p6x 1—450 90'xE

37 GB3452.1-92 OB 11.89%1.98 O-Ring 11.89x1.98 4

38 WsS50-071018 HERA. BU#EX screw coupling 3 GE20SST 1/16UNOMDASC
39 WS50-071015 Ik gk ok come into connecter 4 GE0BLI/16UNFOMDASC (1C0-14-06
40 WL50-072300 SR T—connecter 1

41 WL50-072007 HEFAME E IR hose 1 p6x11-500 90°x &

49 WL25-070044 MEFL R nut 2 BC—-14

43 WL25—-070043 TR B R connecter 2

44 WS50-071546 MEHK(BETA) load cell connecter 2

45 WL35-070020 B Lk radiator connecter 2

46 WL50-072021 SR e hose 1 913x1-1600 90°xE
47

48 WS65—072047 T connecter ] GE18LR1 /2EDOMDA3C(1C8-26-08WD
49 WS50-071605 EAE18.5x23.9x1.5 E-Ring 18.5x23.9x1.5 1

50 Ws50-071023 HERIIER K screw  coupling 1 CE18L7/BUNA3ZC

48



ND. PART  NO. 4 % NAME QUTY REMARK

51 0B3452.1-92 OB 23.47x2.95 0-Ring 25.47x2.95 5

52 WL50-072020 HERR WIS hose 1 #19x1-700 90x&
53 WL50-072009 HERBERE hose 1 ?19x11—700 90°x90%70°
54 WS50-071017 HER AR ik connecter 1 GE18L1 1 /16UNA3C

55 WL50-072001 AERE i hose p16x 1—1300 90°%90°120°
56 WL50—-072004 RER 83003175 pump !

57 WL50-072025 HEFATEE AWERE hose 1 p6x11-600 90%H

58 WL35-072008 WA I hose 1 g6x 1-1100 90°x90°x280°
59 GB,/T5782-2000(MBx45) BAMBx45 bolt, Mpx45 2

60 GB/T93-1987(6) #Hp sprq‘\jngu washer 6 2

61 0B/T97.1-2002(6) #HE6 washer 6 2

62 WS50-071506 iAW HR 805390919 electromagnetic valve 1

63 WS50-071025 B E T T connecter 1 ETOBLOMDASC

64 WL50-072027 AR B % hose 1 #6x [ 1750 90°x90°x180°
65 WL50-072026 AR hose 1 96x 1 —1000 90°x90°x90"
66 WL25-070057 HER LRI screw  coupling 1

49




15=multiway valve and control

Q’ )

g
Ve

o, b
I..%_ @%v

AT D 06

N

"
N

50



NO. PART NO. % NAME QUTY REMARK
1 WL35-080008 BHEF control  handle 1
2 WL35-080005 LHRFARE multiway valve handle jacket 1
3 WL50-080004 FHRAT multiway valve bar 1
4 GB/T6170-2000 EEM12 nut M12 1
5 GB/T93-1987 #H12 spring washer 12 1
6 WL50-080003 R LA limit plate 1
7 WL25-080011 WAFHLE auxiliery handle jacket 1
3 WL50-080005 F R AT multiway valve auxiliery bar 1
9 CB,/16170-2000 BEM10 nut M12 1
10 WL35-071002 L multiway valve 1
™ GB/197.1-2000 %88 washer 8 4
12 GB/T193-1987 gty spring washer 8 4
13 CB/170.1-2000 BAMBX20 bolt M8x20 4
4 WL35-080601 ERA axis pin 1
15 CB,/16182-2000 BEMS nut M8 1
16 WL50-083200 & 5 R AL A 12 multiway valve fuse plate asembly 2 1
17 6B,/16182-2000 HHH6 nut M6 3
18 WL50-080002 % pull spring 1
E] WL50-083100 2 ¥ R e multiwoy valve fuse plate asembly | 1
20 WL50-080300 FRE e handle welding 1
21 JB/T7274.4-1994 BTEF star handle 1
22 WL35-080004 ik protect jacket 1
23 WL50-080006 AT auxiliary bar transition  plate 1
24 GB/T5783-2000 EEM10x15 bolt M10x15 1
25 CB/T93-1987 #E10 spring wash 10 1

51




NU

PART

NO

%

NAME

QUTY

REMARK

26

GB/195-2002

#H#10

wash

10

27

28

29

30

52

33

34

35

56

37

38

39

40

4c

43

44

45

46

47

48

49

50

52




T4—accelerograph and control

53




ND. PART NI % NAME QUTY REMARK
W WL50—-023820 Bt et accelerator pedal welding 1
2 WL50-023810 B R A immobility plate  welding 1
3 WL50-023801 e axis pin 1
4 CB/T5781-2000 BAEMBx30 bolt M8x30 2
5 CB/T97.1-2002 4B washer 8 3
6 GB/T93-1987 $E8 spring washer 8 2
7 0B,/T6170—2000 ERVE nut M8 6
8 GB,/T91-2000 #2.5x20 pin 2.5x20 1
9 GB/T7272.4-1994 EARF star handle 1
10 0B,/T862.2-1987 SME 4 B washer 8 1
(N 0B,/T96.2-2002 488 washer 8 2
12 WL25-024400 GIREIE S 4 accelerograph lock bracket 1
13 0B,/T5780-2000 EAMBX45 bolt M8x45 1
14 CB/T70.1-2000 BAMBX70 bolt M&x70 1
15 JB/T7940.1-1995 A1 0x1 oil cup M10x1 1
16 0B,/T96.2-2002 w0 washer 10 1
17 CB,/T91-2000 #2x20 pin 2.5x16 1
18 WL25-024006 T 2 wheel 1
19 CB/T5781-2000 BEMEx20 bolt M6x20 3
20 WL50-080400 WiTHA accelerograph tie line 1
21 0B/T97.1-2002 #&Es washer 6 6
22 CB/T889.1-2000 BEM6 locknut M6 3
23 GB,/T6170—2000 #4965 nut M6 1
24 WS50-040035P RS S timing trestle plate 1
25 0B,/T5781-2000 #M6x16 bolt M6x16 2

54




NO

PART NO

%

NAME

QUTY

REMARK

26

GB/T93-1987

$lEp

spring washer 6

27

WL50-040031

T gk

accelerograph  connecter  block

28

GB/T5781-2000

BEM4x1 4

bolt M4x12

29

WL25-024003

i 1

spring I

30

WL25-024004

HE]

spring [

GB/T6170-2000

£EM4

nut M4

52

33

34

35

56

57

38

39

40

41

4c

43

44

45

46

47

48

49

a0

55




15—Dbrake system

=

N

® 30
| 19

By, @! 28 ‘\
? 49 h“d 3
- A )
Y
1

56




NO. PART NO. £ # NAME QUTY REMARK
W 0B,/T5783—2000(M8x35) RS 35 bolt M8x35 2
2 CB/T97.1-2002 B washer 8 10
3 WL25-020800 WAKEPA14161 pedal 1
4

5 GB/T889.1-2000 FI3 nut M8 6
6 0B,/T6170-2000 Z83 nut M8 /
7 WL25-020018 B bar 1
8 GB/T6170-2000 EEMBLH nut MBLH 1
9 SILBTK A3 bearing M8 W
10 SI8TK HAMS bearing M8 W
11 0B,/T5783-2000 #4\6x16 bolt M6x16 2
12 CB/T93-1987 $[E3 spring washer 8 6
13 WL35-023003 R rocker arm shaft I
14 GB/T97.1-2002 4B washer 5 6
15 GB/T93-1987 D spring  washer 5 6
16 WL50-023008 fi¥ pull spring W
17 JB/T7940.1-1995 A1 0x 1 oil cup M10x1 1
18 WL50-023400 W56 front rocker assembly I
19 GB/T77-2000 FAMBx12 boolt M6x12 1
20 SI10E AN 10 bearing M10 1
21 GB,/T6170-2000 2810 nut M10 W
22 CB/T95-2002 10 washer 10 6
23 GB,/T889.1-2000 810 nut M10 3
24 GB,/T5783-2000 #HM10x35 bolt M10x35 2
25 WL50-023010 HERTAF brake pump bar 1

57




NO. PART NO. % QUTY REMARK
26 GB/T5783—2000 BHAM10x55 bolt M10x55 2
27

28 WL35-071005 HaHER brake pump asssembly W
29 WS50-071606 EAR 13.8X18.9X1.5 E-Ring 13.8X18.9X1.5 [
30 WL35-070012 ARk brake pump connection W
31 WL.35-070013 HETHX brake pot connection W
32 WL35-080005 FHTRE hand  brake  sleeve 1
33 GB/T5783-2000 EEMOx20 bolt M6x20 2
34 GB/T97.1-2002 #Ep washer 6 4
35 GB/T93-1987 6 spring washer 6 2
36 GB/T6170-2000 E6 nut M6 5
37 WL35-070015 Wb & brake pot 1
38 WL35-070031 Hah Bk assester connection W
39 WL35-070007 M12x1. 25 i hollow balt 12 I
40 WS50-071063 EEE 11.6x16.5x1.5 E-Ring 11.6x16.5x1.5 2
41 WL50-080007 %4 press plate !
42 WL50-080001 e grip brake sheath W
43 WL50-080200 FHaH grip  brake assembly !
44 WL35-080004 BERHR spring pull plate !
45 WL50-023012 WA AR A1 front rocker shock absorber 1
46 WL35-023017 K hlshiesd brake tie line shaft W
47 GB/T5783-2000 BEMBx25 bolt M8x20 4
48 WL25-080007 FHuE hand brake spring W
49 WL35-070014 M Foms brake pump cover W
50 GB/T818-85 FAMOX16 bolt M5x16 6

58




NO. PART NO. % NAME QUTY REMARK
ol GB/T818-2000 BAMA4x30 bolt M4x30 4

52 CB/T95-2002 bl washer 4 4

53 CB/T93-1987 4lE4 spring  washer 4 4

o4 CB/T6170-2000 B4 nut M4 4

55 WL35-080004 % jacket |

56 WL35-070010 HERRGE XK brake pump connecter  welding 1

57 [

58 WL50—-072031 NER G e hose l p6x [ —2400 90°x B
59 WL35—-072040 HERERRE hose 1 #6x 1 -1500 90°x&
50 WL50—072300 BT T jont welding 1

61 WL35-020021 AR pot bracket connection 1

62 WL50-080500 FHHL hand brake line 1

63 WS50—-071601 ERE 8.4X11.9X1.0 E-Ring 8.4X11.9X1.0 2

64

65

66

67

68

69

70

/1

72

73

74

75

59




18—cab

assembly




NO. PART NO. % # NAME QUTY REMARK
1 WL50-111000 B EIAE cab  welding W
2 WL35-110034 HHB84 701430 windscreen wiper motor W 12v/40W
3 GB/T5783-2000 ##018x20 bolt 8x25 5
4 GB/T93-1987 4183 spring washer 8 17
5 GB/T97.1-2002 i washer 8 17
6 XD104 ks water bottle 1
7 GB/T5783-2000 E1M6x16 bolt 6x16 2
8 GB/T97.1-2002 #186 washer 6 10
9 CB/T93-1987 #86 spring washer 6 10
10 GB/T5783-2000 E#MBX15 bolt 8x16 8
1 WL35—110040 R4 viewfinder assembly 2
12 WL35-110020 FXG 74 viewfinder left plate !
13 GB/T5783-2000 825 bolt 8x25 8
14 GB,/T96-2000 #E8 washer 8 8
15 GB/T93-1987 #[Eg spring washer 8 8
16 GB/T6170-2000 V3 nut M8 4
17 GB,/T5783-2000 EHM12x35 nut M12x35 4
18 GB,/T95-2000 D washer 12 4
19 0B,/T93-1987 #IE12 spring washer 12 5
20 GB/T6170-2000 #2812 nut M12 d
21 WL35-110013 BARLE A warm plate 2
22 WL35-110039 RA warm *
23 WL35-110019 FOLGAER viewfinder right plate 1
24 08 ,/T818-2000 #4M5x25 bolt M5x25 6
25 WL35-110400 % Tk lock 2

61




NO. PART NO. % W NAME QUTY REMARK
26 0B,/T95-2000 HEs washer 5 6
27 GB,/T93—1987 $85 spring washer 5 6
28 GB/76170-2000 E8\6 nut M6 6
29 WL35-110004 B L4 oin 4
30 JB/T7940.1-1995 M6 ol cup M6 4
31 WL50-110002 F3 rear glass *
32 WL50—110001 WEHE side rear glass 2
33 WL35-110026 ROt E viewfinder immobility h)
34 WL35-110011 HHERA left lock plate 2
35 GB,/T802-1988 #8138 nut M8 5
36 WL35-110028 ERR LA, havelock  assembly W
37 GB,/T70.1-2000 FAMS5x12 bolt M3x12 3
38 WL50—110100 EppIRad orotect welding *
39 WL50—110003 e & side front glass ?
40 WL35-110025 BEYRE ) locking tleft ! GJMB-12-R
M WL50-110200 FEITRRE right side door weding !
42 WL50-110002 H3k front glass 1
43 WL50—110300 EETHAME left side door weding W
44 0B/T5783-2000 EH#M10x45 bolt M10x40 10
45 GB,/T97-2000 #I810 washer 10 20
46 GB,/T93-1987 #810 spring washer 10 10
47 GB/T6170-2000 #8010 nut M10 10
48 WL35-110009 14 lock bar 2
49 WL35-110010 2 plate 2
50 GB,/T96.1-2000 $B12 washer 12 2

62




NO. PART NO. E NAME QUTY REMARK
51 WL35-110005 B4 sea  bar )

52 WL35-110022 R right lock plate )

53 GB/T5783-2000 EIME%20 bot M6x20 8

54 CB/7819.1-2000 EHM6x18 bot M6x18 4

55 WL35—110031 Btk MI0 waterproof joint 4

56 WL35-110024 REL KV AR locking (right) 1 GMB—12-L

57 WL35-110032 ikl windscreen wiper 1

58 WL35-110033 ( X) WA windscreen wiper arm 9

59 WL35-110700 Rt gar viewfinder staff )

63







NO. PART NO. £ # NAME QUTY REMARK
1 WL35-090007 it side plate 2
2 WL35-090005 mEEA ] strengthen plate | 2
3 WL35-090009 AN strengthen plate T 2
4 WL35-090010 it B wearable plate 2
5 WL 35-090001 H#iR hitch plate 2
6 WL50—130004 271 shovel !
7 WL50—-130002 iS5 seal  plate 1
8 WL50—130001 4k bucket 1
9 WL35-090003 i3 hoisting  plate 1
10 WL50-130003 mEA strengthen plate 11 !
1

12

13

14

15

16

17

18

19

20

2]

22

23

24

25

65




c system

1b—electr

YR fw [ s W
- FRE S M Fes Mﬁm A
Wi w7, ¥ = 7
= TR Y TR 58
3 ET ~ i
8 T/, TN STy
S| B uwm
B S
T\, | 55 T R
g B R O T "y ew
" ®° %8 M@ i)
i T
f T R 7 W
{ SCUER mmﬂ = ﬁ Um ¥
& e
{
i Y L0 M,m@ T
TR ST ST - Mw P%MMM
FEp. TR
!
R
T CEE . 5 wm W
FHHH GOy 2l B
b
MEy ﬁ&}%y e W
L3
N ?ﬁ g IR IR
WD oW e i
Sz Gz n.mw&mwm g Glgn wW@ R
: it
LEE L
S _ - PR HEER
n - W g W Lo i
N L g ~ oo Tre
J2lo e [ T D ¥
3 =2 |0 7’ ™ <
NEED oD T
RN R e 1 Y
| gy ¢ 2% F ﬁl@
E _ B THFH7
Il st r% CET 23 Wi
5l 4,‘ 7 0'l B [
E W o) TF Oy W
Y6l ”
i [ .
Ty o A (Y] o o ——
i N N
RN Sk D Sl TR
s YOI TN
=
R S
_JQ
s ¥ %ﬂ Rt
RN % f\ﬂ SR
S - :
N
LI
= L
LA mr@ S SR
1 H @
o £ - 3 BHT
o = el s I
& o .
: s
e IEREE oY H = T
= T ¥BE q SL 0¥ = £RYE
R ® e Oy o
= G E Cond
e
K
= Ely ) J—
mi §78T J
: AN L

\f

Hn S5

Tl
198 Elt ooy

66



) )

16—electric system

67



NI, PART NI, 4 % NAME QUTY REMARK
1 57069-MFZ Fiib battery 1

2 WL50-DYZKG BIERIT X pawer supply switch 1

3 404C-22-QDJ i starter W RAHEF
4 12V 185046500 £ generator W BANER
5 404C—22-DHKG BXFF£ ignition  lock W FALE
6 NCK DH-122VE-28 e warm—up indication 1 RAHLE
7 09.180.107 FUALRAT charge control lamp 1

8 AV.18.0031-KO %#e EKO relay KO 1

9 BX2011C—-10A RERBT0A instrument fuse 10A 1

10 UNIDECKBD—-REV Aot & rotate speed ang time meter 1

11 404C-22-KQURQ B AE air heoter 4 KA
12 09.180.056 pibisirNal warm—up indication lamp 1

13 UNIDECKS2—TEMP Kbk water temperature indicator 1

14 2M 024006 AGB R water temperature sensor 1

15 09.180.064 AR, HEFETT water temperature indicator lamp 1

16 404C=22-WATER KBRS high water temperature sensor 1 RAE
17 WL25-070053 BEF XNDK45A temperature switch 1

18 UNIDECK52-0IL WE# fule gauge W

19 29.1074.0000.01 i R fule gauge tank unit 1 Jox 3t
20 09.180.060 HEREHTN fule indicator !

21 09.180.058 A £ A fkag T oil indicator light 1

22 404C-22-0IL Pk 7R oil pressure sensar 1 FANE
23 09.180.057.03 BRI hydraulic oil filter tell-tale 1

24 0166-40702-1-026 iBIVIPS pressure switch 1

25 09.180.062 BEHTT stop lamp 1

68




N, PART NI, % % NAME QUTY REMARK
26 AV.18.0031—K i K1 relay K1 1

27 BX2011C-15A BRI 5A diesel oil pump fuse 15A 1

28 8A16-074 BHTR diesel oil pump 1 EFBE R e R )
29 404C—22-XHMA BXDE choke motor 1 A #
30 L721116AI0BO10 ki electromagnetic valve 1

3 IN5404 “iE diode 3

32 BX2011C—30A BRERIE30A lighting lamp fuse 30A 1

33 BX2011C—15A PARHEEISA flash fuse 15A 1

34 13.367.000 WA front work lamp switch 1

35 25.019.100 L RiipS ) single plug socket 1

36 WL50-QGZD W AT front work lamp 3

37 13.386.000 BT . rear work lamp switch 1

38 WL50—-HGZD BT rear work lamp 2

39 WL50—-SCKG LT x brake switch 1

40 AV.02.0016.01-L %G AT rear left taillight 1

41 AV.02.0016.01-R % RN rear right taillight 1

4e AV.18.0031-K2 gl K2 relay K2 1

43 19.055.000 PB4 3 flash relay 1

44 13.397.000 LT x caution light lamp switch 1

45 01.357.000 FRFFx handle switch 1

46 BX2011C—10A FIAHEI0A view lamp fuse 10A 1

47 05.439.000-L AN lamp 2

48 09.180.047 LcE el turning indicator lamp 1

49 09.180.137 WESTAT view indicator lamp 1

50 09.180.031 WAITETIT dipped beam indicator 1

69




NO. PART NI, £ NAME QUTY REMARK
ol DL125G—12 HA horn 1

oc BX2011C—25A PAARIL25A dipped headlight fuse 25A 1

53 BX2011C—25A IR 5 A headlights on full beam fuse 25A 1

54 BX2011C-50A RIRI 5A horn fuse 15A !

55 BX2011C—20A FHETRE20A countermarch indicator fuse 20A 1

56 B3SRDDD—X BHAEF control handle 1

57 AV.18.0031-K3 K3 relay K3 1

58 M16—-12D-26W—DN VO 35 e 7 1 four—wheel drive electromagnetic valve 1

59 AV.18.0031-K4 B4 relay K4 1

60 AV.18.0031-K5 e FKS relay K5 1

61 09.180.101-F e =1 advance indicator lamp 1

62 A4VG28DAIDB-F ket advance electromagnetic valve 1 HEREH
63 ABVMEEHATRT-A BHEAHIA high speed electromagnetic valve A 1 Bika
64 WL50-SSKG FHFX grip brake switch 1

69 A4VG2B8DAIDB-R R countermarch electromagnetic valve 1 HEEREH
66 09.180.101-R SR T I countermarch indicator lamp 1

67 SR2DC12T [y Ye electronic trigger 1

68 09.180.029 Rkt 71T slow—speed indicator lamp 1

69 ABVMOSHATRT-B {fE B 3R slow—speed electromagnetic valve B 1 Bk %
70 09.180.028 BELTL high—speed indicator lamp 1

71 WL50-BXHZC (%Y fuse block asembly 1

/e 30.32.04690 ZRRAER triple frame 1

73 WL50-080010 NAER instrument panel 1

74 WL50-080201 ENFST left instrument crust 1

79 WL50-080202 FRFI right instrument crust 1

70




NO, PART NI, 4 % NAME QUTY REMARK
76 WL50-DPZJXQ EALRL battery anode clamp 1
77 WL50-DPFJXQ BRSNS F battery cathode clamp 1
78 WL50-JSD ERN strobe light 1
79 WL35A—NF B AL warm 1
80 WL50A—NFJKG B RALTF % warm switch 1
81 WL50A—PSHKG HkETX water bottle switch 1
82 XD104 ik water bottle 1
a3 701430 FEELE windscreen wiper motor 1 12V/40W
84 WL50—JSDKG L EOUPIPS strobe light switch 1
85 WL50—YGQKG [k SiE clean water assembly switch 1
86 WL50—PSHKG HEAEFX water bottle switch 1
87 WL50-NFJKG B RALT % strobe light switch 1
88 WL50—SNDKG FHIFA strobe light switch 1
89 7D1430 % clean water assembly 1
30 XD104 A& water bottle 1
91 WL35A—NF B AL warmer 1
92 WL50—SND EWN light 1
93 WL50—-YGQBX A BRE20A clean water assembly fuse 20A 1
94 WL50—NFJBX T HBRE20A warmer fuse 20A 1
95

96

97

98

99

100

71




N

L

72

T
- X
I
’
B2[ [A2
Bl |A

12

19—hydraulic system theory




